

Received: 12/06/1999 Completed: 12/08/1999 Letter: R rb P.O.#: 511-01228 Test Report #: 2-26756-0-

Client's Identification 2100-153. FR 701 100% Terratex Polyester. PC# 22950001

Tested For: Alan Dean
Guilford of Maine
120 Gilboa Street
E Douglas, MA 01516

Key Test: NFPA 701-89 Large 200

Tel: 1-(508)-476-3881
Fax: 1-(508)-476-3314

Ext:

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1989 Edition (Large Scale Procedure for Flat Sheet Specimens)

TESTED: Initially After 72 hours water leaching
 After 3 dry cleanings After 100 hours accelerated weathering
 After 5 launderings @ 160°F

RESULTS:	Specimen #	Afterflame (seconds)	Drip Burn (seconds)	Char Length (inches)
Length:	1	0.0	0.0	0.5
	2	0.0	0.0	0.0
	3	0.0	0.0	0.0
	4	0.0	0.0	0.0
	5	0.0	0.0	0.0
Width:	6	0.0	0.0	0.0
	7	0.0	0.0	0.0
	8	0.0	0.0	0.0
	9	0.0	0.0	1.0
	10	0.0	0.0	0.0

REMARKS: None.

ACCEPTANCE CRITERIA: For each individual specimen --

Afterflame (seconds)	Drip Burn (seconds)	Char Length (inches)
2.0 maximum	0	10.0" maximum

RETEST PROVISION: Test 5 additional specimens if only 1 specimen does not comply with the Acceptance Criteria.

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:
 Complies; Does not comply; Requires testing of 5 additional specimens

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by NFPA 701 1989 Edition Large Scale Procedure for Flat Sheet Specimens.

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC.

jd